967240 # DNIMVIA 740 1 4DVd 90/6/9 ALVA

3Svdg ONILNNOW V-€7€8-D NOISIATI
‘MAIA d4dO1dXH

fj;;_

i

—
@

\
\

(aV]
WA,
\
— \
N I

L/

MO014
3NION3
oL

5

Lid
‘Tw\; ‘9\;

D dN1OID



EXPLODED VIEW: MOUNTING BASE

DRAWING #: 0F7456

APPLICABLE TO:

ITEM PART# QTY. DESCRIPTION
1 0F7155 1 MOUNTING BASE 1.5L C1 CPL
2 027482 2 WASHER SHAKEPROOF EXT 5/16 STL
3 070936 2 DAMPENER VIBRATION
4 070936C 2 VIB. ISO. 70-75 DURO
5 039253 8 SCREW HHC M8-1.25 X 20 G8.8
6 022145 12 WASHER FLAT 5/16 ZINC
7 022129 12 WASHER LOCK M8-5/16
8 045771 4 NUT HEX M8-1.25 G8 YEL CHR
9 071956 4 WASHER FLAT M8
10 051730 4 SCREW HHC M8-1.25 X 60 G8.8
1 021991 1 EARTH STRAP
13 026850 1 WASHER SHAKEPROOF EXT 1/4 STL
14 049813 1 NUT HEX M6 X 1.0 G8 YEL CHR
15 055414 1 LUG SLDLSS #2-#8 X 17/64 CU
16 047411 1 SCREW HHC M6-1.0 X 16 G8.8
17 022097 1 WASHER LOCK M6-1/4
18 022473 1 WASHER FLAT 1/4-M6 ZINC

REVISION: G-8323-A

DATE: 6/9/06

GROUP C

PAGE2OF 2



